



## PG MEASUREMENT REPORT

### MEASUREMENT OF FLIGHT TEST SAMPLE

Report number : **PG\_1086.2016**

Manufacturer : **Ozone Gliders**

Sample name: **Kona 26**

S/N: **PR12-Q-45D-052**

#### TOTAL LINE LENGTH [mm]

		<b>A</b>	<b>B</b>	<b>C</b>	<b>D</b>	<b>E</b>	<b>Stabilo</b>	<b>Brakes</b>
<b>Center</b>	1	6452	6362	6433	6534		5555	7555
	2	6408	6317	6388	6487		5606	7219
	3	6391	6305	6364	6459		5699	7033
	4	6407	6318	6374	6467			6899
	5	6373	6292	6347	6435			6837
	6	6349	6272	6319	6400			6682
	7	6329	6253	6295	6370			6640
	8	6345	6271	6307	6375			6680
	9	6228	6168	6187	6249			6550
	10	6182	6124	6142	6200			6482
	11	6094	6043	6059	6104			6446
<b>Wing tip</b>	12	6058	6013	6023	6063			
	13	5782	5767					
	14							
	15							
	16							
	17							
	18							

#### MEASUREMENT TOTAL RISER LENGTH [mm] (without carabiners)

<b>Risers</b>	trim	accel
A	502	344
A'	499	343
B	499	372
C	500	500
D		
Acc.	130	mm
Trimmer	n/a	mm

"distance between pulley to pulley"